1 --

E-01 ghi#hiE4H4 CRANKCASE ASSY

FF 5
S/N

EWHERS
Part No.

T M 2 K

Description

HE
Quantity

# E

Remark




e e el e
T T R N e e B B B N R

11100
11130
12252
12253
13180
15463
15465
15512
19721
26311
26321
26327
26329
41151
GB5789-86
GB5789-86
GB5789-86

B EEER

SIV= R

HA O (k) 12 M5X 118
HES O (k) 124 M6 X 52
i (17X30X6)

ML T o o5

g

B [ e

X

PATRIEF

TR IR 8

TR IR

TTRIEF

JEAR

B2k M6 X 14

B2k M5X 10

B2HE M8 X 18

Crankcase

Valve chamber clapboard sub-assy
Stud M5X 118

Stud M6 X 52

Oil seal(17 X 30X 6), crankshaft
Cover, oil filter

Gasket

Return pipe

Flow guard, lower

Sway bar

Keeper, sway bar

Oil seal, sway bar

Washer, sway bar

Bottom plate

Bolt M6 X 14

Bolt M5X10

Bolt M8 X18

B R NP === e = = = NN =

—1--




E-2 HishE 244 CRANKCASE COVER ASSY

FF 5 ZEHHENS - . HE %
S/N Part No. F A B Description Quantity | Remark
1 11118 AL d8X 14 Set pin ¢8X 14 2
2 11119 I EA Yo Gasket, crankcase 1
3 11212 JHCH R 2E Drain plug 2
4 11213 JHCIH AR A Washer 2
5 11311 i i 46 5 Crankcase cover 1
6 13180 ihimE (17X30%6) Oil seal(17 X 30 X 6), crankshaft 1
7 15610 Bl 4B Dipstick sub-assy 1
8 15611 GIRAN Dipstick 1
9 15612 ML R ) 1 Seal, dipstick 1
10 15650 Bl ZE40 1 Oil plug sub-assy 1
11 15651 GIRIE Oil plug 1
12 15652 IR S e Seal, oil plug 1

_9.




E-2 fh#hfE 2 4H 4 CRANKCASE COVER ASSY

7S TG T A 2 W Description H % & i
S/N Part No. Quantity | Remark
13 25120 W M B A R LA Driven gear sub-assy, governor 1
14 25121 P M B % Driven gear, governor 1
15 25131 W& Sliding sleeve 1
16 25141 T e Flyweight 2
17 25151 Tl Governing shaft 1
18 | 25163 ek Pin, flyweight 2
19 25164 3 Al P Snap ring 1
20 25165 Ui NIt % Washer, driven gear 1
21 GB276-94 Hh7k 6203 Bearing 6203 1
22 GB5789-86 BB M6 X 29 Bolt M6 X 29 6

--3--




E-03 KL% CYLINDER COVER

5 THHENRS - _r HE % 1E
S/N Part No. = AE 2 7 Description Quantity Remark
1 12221 ALK A Gasket, cylinder head 1
2 12311 AL Cylinder cover 1
3 34200 KAEZE Spark plug 1
4 GB5789-86 HZHE M6 X 35 Bolt M6 X35 6
5 41661 =T Hand hold 1
6 GB5878-86 BREE M6 Nut M6 2

-




E-4 fh%h 35 £ %M 2 8L CRANKSHAFT, PISTON & CONNECTING ROD

.
T
6 /
),
S FHERS T M 42 K Description % & # I
S/N Part No. 3 P Quantity | Remark
1 13110 i kAIEAERE Y Crankshaft sub-assy 1
2 13111 it il Crankshaft 1
3 13118 Stz Woodruff key 1
4 13130 EFHE Connecting rod 1
5 13131 A Shank 1
6 13132 R 35 Cap connecting rod 1
7 13133 AT IS Bolt 2
8 13211 TH2E Piston 1
9 13221 i 2E4H Piston pin 1
10 13222 T R4 4 Circlip, piston pin 2
11 13300 THIEIRAH Piston ring set 1
12 13311 WHER (—) Piston ring (1) 1
13 13312 R (2D Piston ring (1I) 1

-5--




E-4 %l 352 EFF B B CRANKSHAFT, PISTON & CONNECTING ROD

o®

7 |

|

)
7S TG T A 2 W Description H % & i
S/N Part No. Quantity | Remark

14 13320 i B2 R Oil ring, 3-piece 1
15 13321 fob Expander 1
16 13322 MR Side rail 2
17 14211 N ES st Timing driving gear 1
18 GB276-94 17K 6203 Bearing 6203 1

—G--




E-5 (h#tahdH 4 S 17144 COMBINATION OF CAMSHAFT & VALVE

P55 ZHHNRS - . HE % 1E
S/N Part No. = AE 2 Description Quantity Remark
1 14111 AL Camshaft 1
2 14114 PRy Washer, camshaft 2
3 14455 HERE Tappet 2
4 14711 AT Intake valve |
5 14721 HAT Exhaust valve |
6 14730 P Oil seal, valve stem 1
7 14751 A B Spring seat, valve 2
8 14755 aiRES Valve spring 2
9 14758 ST Cap 2

7




E-6 4Ll 2 B B CARBURETOR ASSY

TS FHANST T M 2 W Description B& & I
S/N Part No. i P Quantity | Remark
1 12254 pei gy Gasket, intake port 1
2 16100 EaiiE IS8 Carburetor assy 1
3 16141 i gt Connecting block 1
4 16142 Al A By Gasket, carburetor 1
5 16148 RELRUT T 26 Choke lever 1
6 16210 FrEAE Float chamber sub-assy 1
7 16211 FT=E Float chamber 1
8 16213 JEEBUEAT Screw 1
9 16214 JE MR AT 5 Ff 24 Seal, screw 1
10 16215 T T ZE UM IRET Drain screw, float chamber 1
11 16216 T = RO R ET 2 b Washer 1
12 16219 BT EEER Gasket, float chamber 1
13 16230 FTHaE Float sub-assy 1
14 16240 FrE A S Needle valve 1

--8--




E-6 4Ll 2 B B CARBURETOR ASSY

F 5 EFHHERS . .. HE #F
S/N Part No. = AE 2 Description Quantity Remark
15 16250 iSRS = Mixture chamber body 1
16 16251 T Main nozzle 1
17 16254 Bl Main jet 1
18 16280 WARIHAE Throttle unit 1
19 16311 eI Throttle lever 1
20 16312 T4 R e A Airproof washer 1
21 16313 JHI T A o A Washer 1
22 16314 I T4 R ] 2 Cover 1
23 16330 FHR TS Choke unit 1
24 16421 BRI RET Idle adjusting screw 1
25 GB5789-86 125] M4 X6 Screw M4 X 6 2

-9




E-7 A58 4H % FUEL TANK ASSY

75 FHENS T M 42 K Description 5 & & I
S/N Part No. p Quantity Remark
1 16500/168F BRAE AR H A Fuel filler cap sub-assy 1
2 16510/168F PRI AE o Fuel filler cap 1
3 16521/168F H I A o 5 ) ] Packing ring 1
4 16610 ESTHE ] Fuel tank 1
5 16916/168F ORI Filter cup 1
6 16931 Hm Outlet pipe 1
7 16937/168F AR Pipe clamp 2
8 16950/168F HENHES-SS Outlet nipple 1
9 16961/168F tH B Sk Seal ring, outlet nipple 1
10 GB5789-86 W M6x 14 Bolt M6x 14 1
11 GB6177-86 BREE M6 Nut M6 2

-10--




E-8 S MEIE S AIR CLEANER ASSY

Frs EWHERS .. HE % ¥E
S/N Part No. T A A A Description Quantity Remark
1 17111 eSS Cover, air cleaner 1
2 17131 VI i Housing, air cleaner 1
3 17133 T PE AL Foam, air cleaner 1
4 17171 YRR S Bracket, air cleaner 1
5 17331 FUERRE T A Gasket, air cleaner 1
6 GB6177-86 BREE M6 Nut M6 2
7 GB/T845-1985 H BURET ST4X 10 Self-tapping screw ST4 X 10 1

—11--




E-9 8 284044+ MUFFLER

1
FF 5 ZHHERS - . HE # 1
S/N Part No. T A Description Quantity | Remark
1 12255 HR Oy Gasket, exhaust port 1
2 18300 VG Exhaust muffler 1
3 GB6177-86 2R} M6 Nut M6 2

—12--




E-10 RMEZ)#:# 4 RECOIL STARTER

5 FHHERS . HE %
S/N Part No. T A A A Description Quantity Remark
1 19710 A 8 4H Fan hood sub-assy 1
2 27300 Kzl 2% Recoil starter 1
3 27311 JEE 45 i Friction spring 1
4 27313 b Rope 1
5 27315 IR IRET Shoulder screw 1
6 27319 EhR Spiral spring 1
7 27331 L2 V1N Ratchet 2
8 27341 G Lid, spring 1
9 27351 )RR Spool, starter 1
10 27361 EUSE Grip, starter 1
11 27381 b, Casing 1
12 27384 SR I Spring seat 1

--13--




E-10 RMEZ)#:# 4 RECOIL STARTER

5 FHHERS - . HE %
S/N Part No. T A A A Description Quantity Remark
13 35410 FUKTFR Engine switch 1
14 GB5789-86 12 M6 X8 Bolt M6 X8
15 GB5789-86 I2H M6 X 14 Bolt M6 X 14 3

—14--




E-11 185E#4%] 248 GOVERNING CONTROL SYSTEM

F5 | BHARS R S R | &%

S/N Part No. a P Quantity | Remark
1 26331 W Governor arm 1
2 26341 W PAT Pull-rod, governor 1
3 26362 R K T R A Lock bolt 1
4 26363 EDEDA Return spring 1
5 26364 Tt R T e Assistant spring, governor 1
6 26410 T SR AR A Mount, governor 1
7 26412 R Handle 1
8 26414 TENIAR Positioning plate 1
9 26415 W Spring, governor 1
10 26418 WIS Wave washer 1
11 26419 ks Washer 1

--15--




E-11 185E#4%] 245 GROVERNING CONTROL SYSTEM

ﬂ!

FE | BHAERE o 0 2 2 7 Description HE | &%
S/N Part No. Quantity Remark

12 26420 WA S HE AR A Supporting plate unit 1

13 26422 PAT A AR Pressure plate 1

14 GB6177-86 BEL) M6 Nut M6 2

15 GB818-85-H B2 M5 X 25 Bolt M5 X 25 1

16 GB5789-86 12 M6 X 14 Bolt M6 X 14 2

17 GB818-85-H 124 M5 X 16 Bolt M5 X 16 1

--16--




E-12 ®#354 FLYWHEEL

4
FF 5 ZHHERS - _r HE % 1E
S/N Part No. T A A A Description Quantity Remark
1 19722 CEE A Fan, flywheel 1
2 27371 EaE Starting flange 1
3 27500 RERALLE Flywheel 1
4 27515/146F WEEEE M12X1.25 Nut M12X1.25 1

—17--




E-13 f k£ B 44 IGNITION COIL

5 FHHERS - . HE %
S/N Part No. = AE 2 7 Description Quantity Remark
1 34310 KAEFENH Cap, spark plug 1
2 34410 S5 Cable, engine stop 1
3 34500 KL P ZH A Ignition coil sub-assy 1
4 34510 FUKE ] Ignition coil 1
5 GB5789-86 R M6 X 27 Bolt M6 X27 2
6 34511 RUK R B3 () Bush, ignition coil( C.BLIH) 1

--18--




W-01 JKZEZ 4 WATER PUMP ASSY

75 TR - WE | & &

S/N ¥ :ErfttFN't)E. AR AR Description Qf?mtity Remark
1 GB5787-86 IR M6 Bolt 4
2 44511 HEKE In water pipe 1
3 44521 HEKE R In water pipe valve 1
4 44141 PR IE Drain plug 2
5 GB5787-86 2 M6 X 50 Bolt 6
6 GB5787-86 2 FE M6 X 85 Bolt 2
7 44222 OjlE (HKED O-ring 1
8 44311 HKE Out water pipe 1
9 44223 O (HRZE) O-ring 1
10 44111 AR Housing, Front 1
11 44221 O (W5e) O-ring 1
12 44212 R Cover, Impeller 1
13 44211 AL Impeller 1

--19--




W-01 JKZEZ 4 WATER PUMP ASSY

T/E il%;ﬁl RS LA Description e % & I
art No. Quantity Remark
14 44250 IKE IR A Seal, mechanical 1
15 44121 TRARE B Gasket 1
16 GB5878-86 NN IR Bolt 4
17 44112 K Housing, rear 1
18 44113 R terminal area 1

--20--




W-02 it EMBLEM

4028151.4Q

DIRECTALLIED GASOLINE CENTRIFUGALPUNP
Gasoline Engine Model|  15F
Engine max .power| 14
Intake and Qutlet Dia. | 40mm(.5')

4200
n
Self-suction Time | 120sec

Weight 12

N L IIAN
40ZB15-1.4Q

FAST THROTTLE SLow
VITE COMMANDE DES GAZ LENT
SCHNELL CASKNOPE I LANGSAM

/\ WARNING

Check that there is not any
fuel spilling or fuel leakage.

Filling before stalling engine
is forbidden

7S TG T A 2 W Description H % & i
S/N Part No. Quantity | Remark
1 68229 (68232) BRI AE Emblem, nameplate 1
2 68129 RSN 1E Model label |
3 68231 FE AT T R I T2 Emblem, choke lever 1
4 68222/168F DN TE Emblem, adding oil 1
5 68237 PRI TE Emblem, fuel 1
6 68226 Ry Emblem, tortoise and rabbit 1
7 68129 S BTN TE Emblem, circle 1

~21--




	Description
	Remark
	Part No.

	Part No.
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark

